

# UPDATES IN THE TREATMENT OF SEXUALLY TRANSMITTED DISEASES

Emily E. Brown, MD, AAHIVS

Associate Director, Family Medicine Residency Program  
Penn Medicine Lancaster General Health

Patricia Carr Reese, MD, MPH, AAHIVS

Family Physician, LG Health Physicians Comprehensive Care



Brown



Carr Reese

Sexually transmitted infections (STIs) represent a major burden of morbidity and mortality in the United States. In 2018, there were an estimated 26.2 million new STI diagnoses in the nation, almost half of these among persons ages 15-24.<sup>1</sup> STIs increase rates of infertility, ectopic pregnancy, cancer, and adverse birth outcomes. In addition, several STIs increase the risk of human immunodeficiency virus (HIV) transmission.<sup>2</sup>

In this article, we review the most clinically relevant updates from the 2021 Centers for Disease Control and Prevention (CDC) STI Treatment Guideline Update, as well as commonly asked questions regarding STI screening, diagnosis, and follow-up.

Of note, this article is not comprehensive, and an in-depth discussion of syphilis and HIV screening and treatment is beyond its scope. Please refer to the Fall 2022 *JLGH* article on syphilis<sup>3</sup> and the full CDC STI Treatment Guidelines<sup>4</sup> for further information.

## Who should be screened for STIs?

The CDC recommends screening all adults at least once for HIV and hepatitis C. Other STI screening should be based on an individual and population-based risk assessment. A useful guide for risk assessment is the CDC's Five Ps method for collecting an accurate sexual history: partners, practices, protection from STIs, past history of STIs, and pregnancy intention. See Fig. 1 on page 68 for further information.<sup>5</sup>

Table 1 on page 71 summarizes screening recommendations for special populations. In addition, all patients with exposure or symptoms concerning for an STI or requesting STI evaluation should at minimum have testing for chlamydial and gonococcal infections in all sites of exposure, HIV, and syphilis. Testing for other STIs should be offered depending on symptoms and risk assessment.

## How should clinicians perform screening for gonorrhea and chlamydia?

Clinicians should screen for chlamydia and gonorrhea at any site of possible infectious exposure with

**nucleic acid amplification testing (NAAT).** When screening for gonorrhea and chlamydia, clinicians should offer screening at all sites with possible infectious exposure. Gonorrhea can affect the oropharynx, and both chlamydia and gonorrhea can affect the urogenital region and the anorectal region. Chlamydia can be found in the oropharynx, but the clinical significance is unknown. Negative testing in one site does not indicate that testing is negative in all sites, and pharyngeal and rectal testing may be positive even in the setting of negative urine testing.

### KEY TAKEAWAY

*Gonorrhea can affect the oropharynx, and both chlamydia and gonorrhea can affect the urogenital region and the anorectal region. Chlamydia can be found in the oropharynx, but the clinical significance is unknown. Negative testing in one site does not indicate that testing is negative in all sites, and pharyngeal and rectal testing may be positive even in the setting of negative urine testing.*

Testing for oropharyngeal gonorrhea should be offered to all patients who practice receptive oral intercourse, and testing for anorectal chlamydia and gonorrhea should be offered to all patients who practice receptive anal intercourse. Clinicians can consider offering rectal gonorrhea and chlamydia testing to all women irrespective of participation in anal intercourse as positive results may be seen even in the absence of reported anal intercourse.<sup>6,7</sup>

The preferred method of testing for chlamydia and gonorrhea in all sites is with NAAT rather than culture.<sup>8</sup> For women, urogenital chlamydial and gonococcal infections can be diagnosed with NAAT vaginal or cervical swabs or first-void urine. Patient-collected vaginal swabs have equivalent sensitivity and specificity to clinician-collected swabs.<sup>9</sup> For men, urogenital chlamydial and gonococcal infections can be diagnosed

with NAAT first-void urine or urethral swab. Anorectal infection can be diagnosed with rectal NAAT swab; patient-collected rectal swabs have comparable efficacy to clinician-collected swabs.<sup>10</sup>

**What are the updated recommendations for treatment of chlamydia?**

**Doxycycline 100 mg twice daily for seven days is the preferred regimen for treatment of urogenital and anorectal chlamydial infections in all patients.**

Previously, single-dose azithromycin was the preferred treatment for chlamydial infections; however, studies show that doxycycline is more effective than azithromycin in treating anorectal chlamydia and chlamydia in men.<sup>11,12</sup> While azithromycin retains good efficacy in treating urogenital chlamydia

in women, studies show high rates of concurrent anorectal chlamydia in women diagnosed with urogenital chlamydia, even in women who do not report receptive anal intercourse.






Inadequately treated anorectal infections increase transmission risk and place women at risk for reinfection through autoinoculation from the anorectal site. Because of the improved coverage for both urogenital and anorectal infection, treatment with doxycycline is now preferred.

The preferred treatment for non-pregnant adults and adolescents for chlamydial infection in any site is:

- Doxycycline 100 mg twice daily for seven days.

Alternative regimens are:

- Azithromycin 1 g in a single dose.
- Levofloxacin 500 mg daily for seven days.

Fig. 1. The Five Ps Approach to Taking a Sexual History	
<b>Partners</b> 	<ul style="list-style-type: none"> <li>• Are you currently having sex of any kind?</li> <li>• What is the gender(s) of your partner(s)?</li> </ul>
<b>Practices</b> 	<ul style="list-style-type: none"> <li>• To understand any risks for sexually transmitted infections (STIs), I need to ask more specific questions about the kind of sex you have had recently. What kind of sexual contact do you have or have you had?                             <ul style="list-style-type: none"> <li>— Do you have vaginal sex, meaning “penis in the vagina” sex?</li> <li>— Do you have anal sex, meaning “penis in rectum/anus” sex?</li> <li>— Do you have oral sex, meaning “mouth on penis/vagina”?</li> </ul> </li> </ul>
<b>Protection from STIs</b> 	<ul style="list-style-type: none"> <li>• Do you and your partner(s) discuss prevention of STIs and human immunodeficiency virus (HIV)?</li> <li>• Do you and your partner(s) discuss getting tested?</li> <li>• What protection methods do you use? In what situations do you use condoms?</li> </ul>
<b>Past History of STIs</b> 	<ul style="list-style-type: none"> <li>• Have you ever been tested for STIs and HIV?</li> <li>• Have you ever been diagnosed with an STI in the past?</li> <li>• Have any of your partners had an STI?</li> </ul> <p><i>Additional questions for identifying HIV and viral hepatitis risk:</i></p> <ul style="list-style-type: none"> <li>• Have you or any of your partner(s) ever injected drugs?</li> <li>• Is there anything about your sexual health that you have questions about?</li> </ul>
<b>Pregnancy Intention</b> 	<ul style="list-style-type: none"> <li>• Do you think you would like to have (more) children in the future?</li> <li>• How important is it to you to prevent pregnancy (until then)?</li> <li>• Are you or your partner using contraception or practicing any form of birth control?</li> <li>• Would you like to talk about ways to prevent pregnancy?</li> </ul>

*Adapted from Centers for Disease Control and Prevention.<sup>5</sup>*

Azithromycin should still be used for pregnant adults or if adherence to a multiday regimen is a significant concern.

Because doxycycline is highly efficacious for treatment, a test of cure is not required except in pregnancy, but because of high risk for reinfection, persons treated for chlamydia should be offered repeat testing in three months.

**What are the updated recommendations for treatment of gonorrhea?**

Ceftriaxone 500 mg IM (or 1 g IM if patient’s weight is greater than or equal to 150 kg) is now the recommended treatment for oropharyngeal, urogenital, and anorectal gonococcal infections.

Gonorrhea has developed significant antibiotic resistance over the past 30 years, which has affected the treatment of this common infection. Gonorrhea now has significant fluoroquinolone resistance, and rates of resistance to cephalosporins and azithromycin are rising.<sup>13,14</sup>

Due to the rapidly rising rate of azithromycin resistance in gonococcal infections and rising azithromycin resistance in other pathogens (such as *M. genitalium* and enteric pathogens), the CDC now recommends against dual therapy for gonorrhea with ceftriaxone and azithromycin. The recommended dose of ceftriaxone for treatment has also increased due to increased gonococcal resistance to cephalosporins.

The preferred treatment regimen for uncomplicated gonococcal infections of the urogenital or anorectal region in adolescents and adults is:

- Ceftriaxone 500 mg IM for patients weighing less than 150 kg and ceftriaxone 1 g IM for patients weighing more than 150 kg. Doxycycline 100 mg twice daily for seven days should be administered if chlamydial infection is not excluded.

Alternative regimens include:

- Cefixime 800 mg oral once (if ceftriaxone is not available or not feasible as cefixime has lower efficacy than ceftriaxone).
- Gentamicin 240 mg IM in a single dose PLUS azithromycin 2 g orally in a single dose (in persons with a cephalosporin allergy).

Oropharyngeal gonorrhea, while usually asymptomatic, may be a major source of infection transmission and is more difficult to treat. Cefixime has limited efficacy for the treatment of oropharyngeal gonorrhea. The only reliable regimen for treatment is:

- Ceftriaxone 500 mg IM in a single dose for persons weighing less than 150 kg and 1 g IM in persons weighing more than 150 kg.

Test of cure is not required for urogenital or anorectal infections except during pregnancy. Test of cure is recommended in oropharyngeal gonorrhea infections 7-14 days after treatment, given lower efficacy of treatment. Persistent positive tests should undergo confirmatory gonococcal culture to evaluate for antimicrobial susceptibility. Thayer Martin Agar culture plates are available by request from the LG Health laboratory. All persons with gonococcal infection should be retested in three months to evaluate for reinfection.

**What are the updated recommendations for treatment of pelvic inflammatory disease (PID)?**

Treat patients with pelvic inflammatory disease with metronidazole in addition to agents treating gonococcal and chlamydial infections.

Pelvic inflammatory disease encompasses multiple inflammatory conditions of the upper female genital tract and can increase risk of infertility and pelvic pain in women. Though STIs, especially chlamydia and gonorrhea, are often associated with PID, the proportion of PID related to these infections has decreased. Currently, only approximately 50% of current PID cases are associated with gonorrhea or chlamydia.<sup>15</sup>

Other vaginal flora are increasingly associated with PID, including anaerobic bacteria and *Gardnerella vaginalis*, *H. influenzae*, and enteric gram-negative bacteria. The preferred treatment for PID thus not only includes agents that treat chlamydial or gonococcal infections, but also agents that treat these anaerobic organisms.

For severely ill patients requiring hospitalization (including persons with severe illness, tubo-ovarian abscess, pregnancy, or poor response or inability to tolerate outpatient regimen), preferred parental treatment options include:

- Ceftriaxone 1 g IV every 24 hours PLUS doxycycline 100 mg oral or IV every 12 hours PLUS metronidazole 500 mg oral or IV every 12 hours.
- Cefotetan 2 g IV every 12 hours PLUS doxycycline 100 mg oral or IV every 12 hours.
- Cefoxitin 2 g IV every 6 hours PLUS doxycycline 100 mg oral or IV every 12 hours.

If tolerated, clinicians should give doxycycline and metronidazole in oral form rather than IV. The preferred regimens for outpatient treatment for persons with mild to moderate PID include:

- Ceftriaxone 500 mg IM in a single dose (or 1 g IM if patient’s weight is greater than or equal to 150 kg) **PLUS** doxycycline 100 mg orally twice daily for 14 days **PLUS** metronidazole 500 mg orally twice daily for 14 days.
- Cefoxitin 2 g IM in a single dose and probenecid 1 g orally administered concurrently **PLUS** doxycycline 100 mg orally twice daily for 14 days **PLUS** metronidazole 500 mg orally twice daily for 14 days.
- Other parental third-generation cephalosporin **PLUS** doxycycline 100 mg orally twice daily for 14 days **PLUS** metronidazole 500 mg orally twice daily for 14 days.

Fluoroquinolone-based regimens are an alternative for cephalosporin-allergic patients; however, there are high rates of gonococcal resistance to fluoroquinolones. Fluoroquinolones may be used if the individual risk and community prevalence of gonococcal infections are low and close follow-up is possible. Options include:

- Levofloxacin 500 mg orally daily **PLUS** metronidazole 500 mg orally twice daily for 14 days.
- Moxifloxacin 400 mg orally daily for 14 days.

**What are the updated recommendations for the treatment of trichomoniasis?**

Metronidazole 500 mg twice daily for seven days is now the preferred treatment for *Trichomonas vagi-*

**nalis infection in women.** *Trichomonas vaginalis* is the most common nonviral STI worldwide; it affects 3.7 million people in the United States. Infections are frequently asymptomatic, and untreated infection might last for months to years.

Trichomoniasis is commonly diagnosed using wet prep microscopy; however, sensitivity of this technique is low (44% to 68%).<sup>16</sup> Microscopy must be performed immediately after collection because sensitivity drops to 20% within one hour of collection.<sup>17</sup> NAATs are highly sensitive at detecting trichomonas infections. Data show that multi-dose metronidazole in women results in an increased rate of cure compared to single-dose metronidazole.<sup>18</sup>

The preferred treatment regimen for adolescent and adult women is:

- Metronidazole 500 mg orally twice daily for seven days.

The preferred treatment regimen for adolescent and adult men is:

- Metronidazole 2 g orally in a single dose.

An alternative regimen for both men and women is:

- Tinidazole 2 g orally in a single dose.

A review of alcohol consumption during metronidazole treatment showed no animal or clinical studies providing convincing evidence of disulfiram-like interactions between alcohol and metronidazole. Refraining from alcohol use while taking metronidazole or tinidazole is unnecessary.

It is recommended to retest sexually active women with trichomoniasis approximately three months after initial treatment, regardless of partner treatment status, because of high rates of reinfection. A test of cure is not recommended for men due to insufficient data.

**What should providers consider when encountering recurrent urethritis or cervicitis?**

Consider *Mycoplasma genitalium* as a cause of recurrent urethritis or cervicitis.

*Mycoplasma genitalium* is an increasingly recognized pathogen causing urethritis among men. It represents 15% to 20% of non-gonococcal urethritis and 40% of persistent or recurrent urethritis. *Mycoplasma genitalium* has also been associated with PID, preterm delivery, spontaneous abortion, and infertility in women, although data remain limited. Men with recurrent non-gonococcal urethritis and women with recurrent cervicitis should be tested for *M. genitalium* using an FDA-cleared NAAT.

**About the STD Clinic at  
LGHP Comprehensive Care**

Providing:

— Free, Walk-in STD Testing —  
(HIV, syphilis, gonorrhea, chlamydia)

— PrEP and PEP —

554 N. Duke St., Lancaster, PA 17601

717-544-4943

Hours:

**Mondays, 4:30-8:00 p.m.**

[lghealth.org/lp/gettested/](http://lghealth.org/lp/gettested/)

**Table 1. STI Screening Recommendations for Special Populations**

Population	Screening Recommendations for Asymptomatic Patients
Anyone age 13-64	<ul style="list-style-type: none"> <li>• Screen for HIV at least once in lifetime.</li> </ul>
Anyone age 18+	<ul style="list-style-type: none"> <li>• Screen for hepatitis C once in lifetime, except in settings where rate of positivity is less than 0.1%.</li> </ul>
Women	<ul style="list-style-type: none"> <li>• Test annually for gonorrhea and chlamydia in sexually active women under 25 years and in women at increased risk over 25 years.*</li> <li>• Consider pharyngeal gonorrhea and anorectal chlamydia and gonorrhea testing depending on exposure and reported sexual behaviors.</li> <li>• Screen for syphilis if at increased risk.**</li> <li>• Consider hepatitis B screening in women at high risk.***</li> </ul>
Men who have sex only with women	<ul style="list-style-type: none"> <li>• Consider screening for chlamydia, gonorrhea, and syphilis in high-prevalence settings or if other epidemiologic risk factors are present.**</li> </ul>
Men who have sex with men (MSM)	<p><i>For sexually active MSM, screen at least annually for:</i></p> <ul style="list-style-type: none"> <li>• Gonorrhea and chlamydia at any site of exposure.</li> <li>• HIV.</li> <li>• Syphilis.</li> </ul> <p><i>Consider screening every 3-6 months for persons at higher risk (such as those on HIV pre-exposure prophylaxis or those with multiple sexual partners).</i></p> <p><i>For sexually active MSM, screen at least once for:</i></p> <ul style="list-style-type: none"> <li>• Hepatitis B (HBsAg, anti-HBcAb, anti-HBsAb).</li> <li>• Hepatitis C.</li> </ul>
Transgender and gender-diverse patients	<ul style="list-style-type: none"> <li>• Screening recommendations should be adapted based on anatomy and risk factors (e.g., annually screen for chlamydia and gonorrhea for transgender men and gender-diverse people with a cervix under age 25 years). Consider screening at pharyngeal and rectal sites, and yearly for syphilis, depending on reported sexual behavior and exposure.</li> </ul>
Pregnant women	<p><i>At first visit, screen for:</i></p> <ul style="list-style-type: none"> <li>• Gonorrhea and chlamydia for all pregnant women under 25 years, and women 25 years and older with increased risk.*</li> <li>• Syphilis, HIV, and hepatitis B (HBsAg) in all pregnant women.</li> <li>• Hepatitis C in all pregnant women, except in setting where the HCV positivity rate is &lt;0.1%.</li> </ul> <p><i>Repeat testing for the following in third trimester:</i></p> <ul style="list-style-type: none"> <li>• Gonorrhea and chlamydia in women under 25 years, or women 25 years and older with increased risk.*</li> <li>• Syphilis and HIV if at increased risk (recommended for all women in Pennsylvania).**</li> </ul> <p><i>Repeat testing for the following at delivery:</i></p> <ul style="list-style-type: none"> <li>• Syphilis and hepatitis B if increased risk (repeat syphilis testing recommended for all women in Pennsylvania).**</li> <li>• Rapid HIV testing if not previously screened for HIV.</li> </ul>
Persons with HIV	<p><i>At first visit in sexually active individuals, screen for:</i></p> <ul style="list-style-type: none"> <li>• Syphilis.</li> <li>• Gonorrhea and chlamydia at any site of contact.</li> <li>• Trichomonas in sexually active women.</li> <li>• Hepatitis B (HBsAg, anti-HBcAb, anti-HBsAb).</li> <li>• Hepatitis C.</li> </ul> <p><i>Annually screen for:</i></p> <ul style="list-style-type: none"> <li>• Syphilis, gonorrhea, and chlamydia at any site of exposure.</li> <li>• Trichomonas in sexually active women.</li> <li>• Hepatitis C in men who have sex with men.</li> </ul>

\*Risk factors for chlamydia and gonorrhea in women over 25 years include: the presence of another STI, new sex partner, more than one sex partner, a sex partner with concurrent partners, a sex partner who has an STI, inconsistent condom use when not in a mutually monogamous relationship, history of exchanging sex for money or drugs, or a history of incarceration.

\*\*Risk factors for syphilis include history of incarceration, presence of other STIs or partner with STIs, sex in exchange for money or drugs, or living in a community with a high syphilis morbidity.

\*\*\*Risk factors for hepatitis B include more than one sex partner in the past six months, evaluation or treatment for an STI, past or current injection drug use, or hepatitis B positive sex partner.

Source: Centers for Disease Control and Prevention.



Clinicians can consider testing women with PID for *M. genitalium*. At LG Health, order an “unidentified lab” and specify “*Mycoplasma genitalium* PCR,” which can be performed on an endocervical, vaginal, urethral, or urine specimen. Note that *M. genitalium* has significant antibiotic resistance.

The preferred regimen for treatment if *M. genitalium* resistance testing is not available (such as at LG Health) is:

- Doxycycline 100 mg orally twice daily for seven days, followed by moxifloxacin 400 mg orally daily for seven days.

**How should providers follow-up after treatment of gonorrhea or chlamydia?**

Patients should abstain from sexual intercourse after treatment for gonorrhea or chlamydia for at least seven days after the initiation of treatment, until symptoms have resolved if present, and until completion of treatment by sexual partners. All persons diagnosed with an STI should be tested for chlamydia and gonorrhea in any susceptible site, as well as for HIV and syphilis if not already tested.

Repeat testing for gonorrhea and chlamydia infections in three months is recommended because of high rates of reinfection. HIV pre-exposure prophylaxis should be offered to any person who is HIV negative with an increased risk of HIV transmission, including any person diagnosed with syphilis or gonorrhea and any man who has sex with men who has anorectal chlamydia. Refer to the CDC Pre-Exposure Prophylaxis for the Prevention of HIV Infection in the United States guidelines for further information.<sup>19</sup>

**What partner services should be available for patients?**

Most health departments routinely provide partner services to patients with syphilis and newly diagnosed HIV but may not offer partner services for patients diagnosed with other STIs. Providers should encourage all patients with STIs to inform their sexual partners from the past 60 days of positive STI testing.

Expedited Partner Therapy (EPT) should be used by providers as a harm-reduction technique to treat sexual partners of persons with chlamydia or gonorrhea who are not able or not likely to seek treatment. This reduces rates of transmission and reinfection. EPT is permissible in Pennsylvania.

The preferred regimen for EPT for chlamydial infections is doxycycline 100 mg orally twice daily for

seven days. The preferred regimen for EPT for gonococcal infections is cefixime 800 mg orally once. Note that cefixime has decreased efficacy compared to injectable cephalosporins, and thus efforts should be made to connect patient with treatment prior to prescribing EPT for gonococcal infections.

Packaged medication or prescriptions provided for EPT should be accompanied by educational material that includes treatment instructions, warnings about the medication (including safety in pregnancy), health counseling, and a statement advising that partners seek medical evaluation for STI testing.

Limited data are available regarding EPT for gonococcal or chlamydial infections among men who have sex with men (MSM). Persons in this population have a higher rate of coexisting STIs such as syphilis or HIV, which may not be detected if comprehensive STI testing is not obtained. The CDC recommends shared clinical decision-making regarding EPT and encourages connecting patients for comprehensive STI screening in the MSM population.

**KEY TAKEAWAYS**

*Clinicians can consider testing women with PID for M. genitalium. At LG Health, order an “unidentified lab” and specify “Mycoplasma genitalium PCR,” which can be performed on an endocervical, vaginal, urethral, or urine specimen. Note that M. genitalium has significant antibiotic resistance.*

*Providers should encourage all patients with STIs to inform their sexual partners from the past 60 days of positive STI testing. Expedited Partner Therapy should be used by providers as a harm-reduction technique to treat sexual partners of persons with chlamydia or gonorrhea who are not able or not likely to seek treatment.*

**CONCLUSION**

STIs remain highly prevalent and have great morbidity and mortality in the United States. This article emphasizes important updates in treatment recommendations for STIs and offers tips for ensuring all patients presenting for STI evaluation receive comprehensive evaluation and treatment.

REFERENCES

1. Kreisel KM, Spicknall IH, Gargano JW, et al. Sexually transmitted infections among U.S. women and men: prevalence and incidence estimates, 2018. *Sex Transm Dis.* 2021;48(4):208-214.
2. Shannon CL, Klausner JD. The growing epidemic of sexually transmitted infections in adolescents: a neglected population. *Curr Opin Pediatr.* 2018;30(1):137-143.
3. Carr Reese P, Cox J, Siegel GB. Syphilis: a review. *JLGH.* 2022;17(2):36-42.
4. Workowski KA, Bachmann LH, Chan PA, et al. Sexually transmitted infections treatment guidelines, 2021. *MMWR Morb Mortal Wkly Rep.* 2021;70(4):1-187.
5. Centers for Disease Control and Prevention. *Discussing Sexual Health with Your Patients.* 2022. Accessed July 6, 2023. <https://www.cdc.gov/stophivtogether/library/topics/prevention/brochures/cdc-lsht-prevention-brochure-clinicians-quick-guide-discussing-sexual-health-your-patients.pdf>
6. Chandra NL, Broad C, Folkard K. Detection of *Chlamydia trachomatis* in rectal specimens in women and its association with anal intercourse: a systematic review and meta-analysis. *Sex Transm Infect.* 2018;94(5):320-326.
7. Andersson N, Boman J, Nylander E. Rectal chlamydia – should screening be recommended in women? *Int J STD AIDS.* 2017;28(5):476-479.
8. Papp JR, Schachter J, Gaydos CA, Van Der Pol B. Recommendations for the laboratory-based detection of *Chlamydia trachomatis* and *Neisseria gonorrhoeae*. *MMWR Morb Mortal Wkly Rep.* 2014;63(2):1-19.
9. Masek BJ, Arora N, Quinn N, et al. Performance of three nucleic acid amplification tests for detection of *Chlamydia trachomatis* and *Neisseria gonorrhoeae* by use of self-collected vaginal swabs obtained via an internet-based screening program. *J Clin Microbiol.* 2009;47(6):1663-1667.
10. Sexton ME, Baker JJ, Nakagawa K, et al. How reliable is self-testing for gonorrhea and chlamydia among men who have sex with men? *J Fam Pract.* 2013;62(2):70-78.
11. Kong FY, Tabrizi SN, Law M, et al. Azithromycin versus doxycycline for the treatment of genital chlamydia infection: a meta-analysis of randomized controlled trials. *Clin Infect Dis.* 2014;59(2):193-205.
12. Dombrowski JC, Wierzbicki MR, Newman LM, et al. Doxycycline versus azithromycin for the treatment of rectal chlamydia in men who have sex with men: a randomized controlled trial. *Clin Infect Dis.* 2021;73(5):824-831.
13. Centers for Disease Control and Prevention. Update to CDC’s sexually transmitted diseases treatment guidelines, 2006: fluoroquinolones no longer recommended for treatment of gonococcal infections. *MMWR Morb Mortal Wkly Rep.* 2007;56(14):332-336.
14. National Center for HIV/AIDS, Viral Hepatitis, STD, and TB Prevention (U.S.). Division of STD Prevention. *Sexually Transmitted Disease Surveillance 2020: National Overview.* Centers for Disease Control and Prevention; 2022.
15. Burnett AM, Anderson CP, Zwank MD. Laboratory-confirmed gonorrhea and/or chlamydia rates in clinically diagnosed pelvic inflammatory disease and cervicitis. *Am J Emerg Med.* 2012;30(7):1114-1117.
16. Hobbs MM, Seña AC. Modern diagnosis of *Trichomonas vaginalis*. *Sex Transm Infect.* 2013;89(6):434-438.
17. Kingston MA, Bansal D, Carlin EM. “Shelf life” of *Trichomonas vaginalis*. *Int J STD AIDS.* 2003;14(1):28-29.
18. Howe K, Kissinger PJ. Single-dose compared with multidose metronidazole for the treatment of trichomoniasis in women: a meta-analysis. *Sex Transm Dis.* 2017;44(1):29-34.
19. U.S. Public Health Service. *Preexposure Prophylaxis for the Prevention of HIV Infection in the United States – 2021 Update.* Centers for Disease Control and Prevention; 2021.

Emily E. Brown, MD, AAHIVS  
 Family Medicine Residency Program  
 Penn Medicine Lancaster General Health  
 540 N. Duke St.  
 Lancaster, PA 17602  
 717-544-4940  
 Emily.Brown@pennteam.upenn.edu

Patricia Carr Reese, MD, MPH, AAHIVS  
 LG Health Physicians Comprehensive Care  
 Penn Medicine Lancaster General Health  
 554 N. Duke St.  
 Lancaster, PA 17601  
 717-752-2002  
 Trish.CarrReese@pennteam.upenn.edu

**HAVE AN IDEA FOR A STORY?  
 WE WANT TO HEAR FROM YOU.**



*The Journal of Lancaster General Hospital* is looking for human interest stories including, but not limited to, staff experiences, patient experiences, and anything else that might be educational for our readers — the medical staff of Penn Medicine Lancaster General Health. If you have an idea for a story, scan the QR code at left or visit our website at [JLGH.org](http://JLGH.org) to share your idea.